Tubos de Acero de México, 5.A

-
_ 0: m q-m Km 433.7 Carr. México-Veracruz

Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA NumberiNGmero Page / Pagina: kW
06001992 1/4
Date/Dia:  24/01/2006

I

(Customer / Cliants PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’'s Order / Cliente Orden - item N* Customer’s Reference | Referencia del clients Manufacturer’s Warks Order N° [ Confirmacion de Venta
084904/02
Manufacture Process | Proceso de Tabricacian, Product Type | Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade | Grado de acero. Ends [ Extremos. NORMAL BEVEL
APT S5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions { Dimensiones Length / Longitud. Quantity [ Cantidad. 9 Pcs/f Pz Nominal Weight / Peso Nominal
273.10 X 9.30 MM 12.00 / 12.50 MTS 60.50 RG/M
10 3/4 X 0.365 INCH 39.40 / 41.00 FT 40.52 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test oS L.T.S. Y.S.
Condicién de la probeta Dimensiones de la probeta temp Unit § Unidad . Unit/ Unidad I Elongation
Heat N* Sampla N*| Ls T | Type Size Area Temp KG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N* Tipo | O Tamano Seccion de Eul 0.5%
mm mmz ensayo Required/Requerndo Required / Requerido Required §% in 2 inches
TMin: Thin: Min % = APl
Thax: TMax:
LMin: 29.50 LMin: 42.18 Max Obt.
*C L Ma: LMax: %
25823 18958 |C/B| ST [Rec | L | 38.30 x 9.30 |356.19 TA 32.15 49.599% 0.64 44
25823 |18959 |C/B| ST [Rec | L | 38.80 x 8.90 [|345.32 TA 3237 49.08 0.66 44
Ls: Location of the sample [ Localizacion de la muestra CiB: Body ! Cuerpo RIU: Upset | Recalque TT: Heat Treatment/ Tratamiento Termico
Tra: Speci with heat at Laboratory | Probeta tratada en laboratorio NR: Normalized and Tempered | Normalizado y Revenido TR: Quenched and Tempered / Templado y Revenido
N: Normalized | Normalizado A: Annealed | Recocido SR: Stress Relief [ Relevado de Esfuerzo 5T: As Rolled | Sin Tratamiento
Rec: Strip specimen | Reclangular Cil: Round bar specimen { Gilindrica Ori: Orientation | Orientacion L: Longitudinal | Longitudinal
T: Transverse | Transversal TA: Room Temg { Temperat Ambi EUL: E ion Under Load Method UTS: Ultimate tensile strength / Resistencia
Max: Maximum / Maximo Obt: Obtained | Obtenido Y.5.: Yield strength / Fluencia LMin: Logitudinal i I Minimo Longitudinal
LMax: L i | Maxi I Maximo L itudi TMin: Transverse Mini | Minimo Transversal TMax: Transverse Maxil { Maximo Tra sal Min: Minimum / Minimo
This is to certify that he prod. 1 accordance wilh the specificalian el meets the mauiremens in gl respects. Tz cenifica sausd by 8 computenzed sysiem and s valid with elgctronic sgnature. On he onginal cenificate the
Tenaris' iz stamped  In case 1he owner of the on ales1 fs confanmity to the onginal ona, 1aking upan respansibility for any unlawiul or not allowed use  Any andior itication will be 1 1o 1he law.
Thia cenificate (s not a declaration of orgin nor may it be used as & daclaration of crgin
Este documanto caifica que los productos descries aqui fusron manufactumsdes, probados yio inspeccionados de ecuerdo con la especilicacion de referancia y satisface los comespondientes requanmientos. Este 88 emite i un sistama y 5 valido con firma electrénica.  En el cenificado onginal &l logotipo
Tanars (verde) &6l iImprase n la /0@ En caso de que el posasdor del canficado entreque una fotocopia el mismo, debers garantizar ka conformidad con el ongingl, y se hacs responsable por cuakquier uso ilegal o indebido. Cuakguier altemckin wo falsiicacion sard sujs1a a |s ley
Esta cerificado no s, ni pueds ser usado, como una declaracion da anigen _ DICATTT 04 0|
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Namero Page / Pagina:

06001992 214
Date/Dia:  24/01/2006

[Customer / Cliente:

PLESA ANAHUAC Y CIAS,

S.A. DE C.V. Customer’s Order / Cliente Orden - ilem N° Customer’s Reference | Referencia del cliente Manufacturer's Works Order N* | Confirmacion de Venta

084904/02
Manufacture Process ( Proceso de fabricacian. Product Type / Tipo de producto. Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
|Standard or Specification / Normas o especificaciones Steal Grade | Grado de acero. Ends  Extremos. NORMAL BEVEL
APTI SL/ASTM Al06/ASME SAl06/ASTM AS3 ,JULIO 1, 2000/99/1995-AS5/99B B/X42 PSL1 BISELADO NORMAL
Dimensions { Dimensiones. Length [ Longitud Quantity [ Cantidad. 9 Pc m\HuN MNominal Weight / Peso Nominal
273.10 X 9.30 MM 12.00 / 12.50 MTS 60.50 RG/M
10 3/4 X 0.365 INCH 39.40 / 41.00 FT 40.52 LB/FT
I HARDNESS TEST / ENSAYOS DE DUREZA ]
| Through Wall Hardness / Dureza en el espesor |
Heat! Colada: Required (Requerido HRC Heat/ Colada: Required _ﬁmn:m:a.o HRC
25823 Min. Max. 22.00 25823 Min. Max. 22.00
|Sample ( Muestra 18958 [End / Ext: |sample / Muestia 18959 JEnd / Ext:
Quadrant Aver Quadrant Aver
Cuadrante i A 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 OD/DE §75.1 }75.7176.0 [75.6 1 ODIDE 74.1175.9|76.7]175.6
Unit / Unidad Mwic §74.9 |74.9176.1 |75.3 Unit / Unidad Mwic  §74.7175.2174.2174.7
HREb DDl §75.0 {75.6175.9 [75.5/0.3 HRb 1DVDL 75.0]|76.6177.4]76.3{1.6
Pipe N° / Tubo N°: ts: /e Jres 7 pipe W° / Tubo N°: Jus: c/a fer: st
Min: Minimum [ Minima B0 i I Dia Interno Ls: L of the ple | Le ion de la Tra: Specimen with heat treatment at Laboratory { Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average CiB: Body / Cuerpo NR: Nor and Temp i I ¥ i A: Annealed | Recocido
OD/DE: Outside Diameter [ Diametro externa Prom.: Promedio R/U: Upset/ Recalque TR: @ hed and Tempered | Templado y R ich SR: Stress Relief [ Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation  Variacion TT: Heat T I T Térmico N: Normalized / Normalizado ST: As Rolled | Sin Tratamiento  QIT: Quenched [ Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sampla N* Flattening Test
Colada N* | Muestra N° Ensayo de Aplastamiento
25823 |18958 GOOD/BUENO
25823 |18559 GOOD/BUENO
This Is 1o contify that the product; anufactured, samph with the meels the requiremants in sl eapacts This cedificate ie Bsusd by a computerized systam and it is valid wilh electronic signature. On (he onginel cenificats the trade-mark grean colored

Tanans' is stampid
This eartificate |z not a deck
Este docemants canifica que

Tenaris (verda ) &std impre:

Exte cerificado no es, ni pueda ser usado, coma una declarmcion da origan.

cate would releass 16 the anginal ane, laking upe

copy <
nay il be used a5 a declamtion of ongin

he reaponsibility far eny unlawful or not sllowed wes, Any alteration andior falsification will be subjectad o the law

descritos aqul fusron

if L probados yo de aceardo con la espaciicacin de referencia y satisface ks con gL Este ificado se emite

un sistama P y &5 valido con firma electrdnica.  En el cartificado anginal ol logotipo

1 cagso de gue el poeeedor del carificade sntreque una fotocopis del mismo, debserd garantizer la cenformidad con &l oniginsl, y =2 hace meponsabla por cualguisr ueo ilagal o indebido. Cualquiar altamcidin wio falsificacian sard sujeta a la loy
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Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (341203980 7320 Jox
06001992 3/4

Date/Dia:  24/01/2006

[Customer / Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Customer’s Reference | Referencia del cliente Manufacturer's Works Order N® | Confirmacion de Venta
084504/02

Manufacture Process | Proceso de fabricacion. Product Type | Tipo de producto. Surface | Superficie.

SEAMLESS HOT ROLLED LINE PIPE SERMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
|5tandard or Specification / Mormas o especificacicnes. Steel Grade | Grado de acero. Ends / Extremos. NORMAIL BEVEL

APT 5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones. Length / Longitud. Quantity / Cantidad 9 Pcs/pz |Mominal Weight / Pese Nominal

273.10 X 9.30 MM 12.00 / 12.50 MTS 60.50 RG/M

10 3/4 X 0.365 INCH 39.40 / 41.00 FT 40.52 LB/FT

CHEMICAL COMPOSITION / COMPOSICION QUIMTICA.

Composition, % | Compaosicion %
c Mn Si Cr Mo b1 P Ni v Cu Al Sn As Nb Ti N 51 52
X 100 X 1000 X 100
Heat H Max
Colada Min
Sample N° [P Max] 28 | 135 40 | 15 | 30 | 30 | 400 | 80 | 400 40 15 100
Muestra N° _,____::— 28 10
25823
18958 P 17 59 28 7 2.4 3.1 11 50 (1] 125 i5 7 4 0 o 12 o 63 o 27.3
18959 P 16 59 28 7 2.4 2.9 11 50 1] 129 15 T 4 0 1] i3 o 63 4] 27.3
H: Heat [ Colada P: Product [ Producto —
S1:SUMA Nb+V+Ti 52:5UMA Mo+Cr+Ni+CutV
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure [ Presion Time/ Tiempo Results / Resultado
Uit Unidad, Valuel Valor Seconds / Segundos
PSI 2420 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por. TAMSA

Eléctrico-Horno de Afinacién-Méaquina de Colada Continua. Acero calmado con aluminio.

Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Hormo de Axco

This is lo canify thai the products bed here in wens sfact sampled, lested, and/ori d in with the i and mesis he requirenants in all mspacts

Tana

‘izstemped. |ncase the owner of the onginal cenificate would releasa a copy of I, ha must atte its conformily to tha or

il ore, laking upan the: reaponsability for any unlawful or r

This certificate is not | decleration of gngin nor may it be used =s-a declaration of o

Este decumento carifica que los prod = descrtos agqul fusron manuacturade:

coonados de acuerdo con la especificacion de y satisface jos i Ese cerilicado se omit

zad syatem and it is valid with elactronic signature. On the onginal cartificato the trade-mark green colored

ication will b= subjactad 10 1he law

LR SISt

Tenaris {verde] esta impress on il

hola Encaso o pomnedor de pia del mismo, debars garantizar la conformidad con of onginal, y sé hacs reaponsable por cualquier uso ilegal o ndebsdo. ©

Este certificado no es, ni puede ser usado, como ung racian de argen

10 y &5 wailido car

N sera sujsia a la lay.

En el cenificado onigingl f logotipo,

HCA 737 04 0f
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- Tubos de Acero de México, S.A
m:m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: (52) 229989 1120 fax
06001992 4/4
Date/Dia:  24/01/2006
Customer / Ciente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order | Cliente Orden - ltem N° Customer's Reference /| Referencia del cliente Manufacturer's Works Order N° | Confirmacion de Venta
084904/02
Manufacture Process | Proceso de fabricacion Product Type ! Tipe de producto, Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification ( Mormas o especificaciones Steel Grade | Grado de acero. Ends | Extremos. NORMAL BEVEL
API SL/ASTM Al06/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones. Length { Longitud. Quantity / Cantdad 9 M—GM\UN MNominal Weight / Peso Nominal
273.10 X 9.30 MM 12.00 / 12.50 MTS 60.50 RG/M
10 3/4 X 0.365 INCH 39.40 / 41.00 FT 40.52 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTA

Material free from Mercury contamination / Material libre de contaminacidén de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccidn * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MR0175-2003

TAMSA REF: 587235

TAMSA QUALITY DEPARTMENT SIGNATURE

DEPT

[25 CALTDAD

Quality System Certified

N 110850

This isto cartify that the products described here in we

=ampied, lesled, andior inspactad in accordance with he speci ced and meets the requirements in m__..,ﬂ..ucamu

Tanans’ is stamped. In case £ 2, he must atiest s conformity to the original one, taking upen himself the responsibllity for any unlawful or not allowed use. Any alteration andior Falsification will b= subjected to the Law

This cerificate 15 not a declan

os. Este certificado se

mediants un sistema compulsizads y os w

usza ilegal o indabide. Cualouier altermcién yio falsilicacion serd sujeta a 12 |

Estn cenificado no &s, ni puedes sar usado, como una declaracson de arngen

his cortificats is issued by 8 computerized system and it i valid with slectronic signaturs, On the enginal carificate the trade-mark green colorad

1o con firme electrdnica,  En el carificado original ol leaotipe

MHCA TTT 040,




